EAST GOSHEN MUNICIPAL AUTHORITY
December 8, 2025
7:00

e 7:00pm CALL TO ORDER/PLEDGE OF ALLEGIANCE/MOMENT OF SILENCE
o Askif anyone will be taping the meeting.

e CHAIRMAN’S REPORT/OTHER MEMBERS’ REPORTS

e LIAISON REPORTS

s SEWER REPORTS
o Director of Public Works’ Report

o West Goshen Report

o Pennoni Engineer’s Report
» Updated Charter Chase/Goshen Downs Interest Exhibits
» 2025 Water and Sewer Rates Comparisons

o Big Fish Environmental Report

e APPROVAL OF MINUTES
o November 10, 2025

¢ APPROVAL OF INVOICES

company Invoice # Amount Paid?
Pennoni 1302600 | $2,721.00
Pennoni 1302601 | $2,110.75
Gawthrop
Greenwood 222082911 $431.00
Gawthrop
Greenwood 222083557 $615.50

¢ FINANCIAL REPORTS
[...]
€6 ELES N I 2SS vd W (1 suoz 99ey) Auedwoy) 19)e A\ UBDLIQUIY-BIUBA[ASUUDJ
ZE911$ N I DS /4 W f QUO7Y - I9JBMIISEA) BIUBAJASUUSJ enby
07°SSHS W I 2S n/d W G QUOY - I9JBMIISBA\ BIUBAJASUUR] Bnby
SI°661$ 0 A T# WS - diysumo ], weysunpong
g 1omag S ¥ € z I WI)SAS JIMIG
Aj1d)1aend) 21NJONI)S .Y

0 JO | a8eq

121EN() 12 SUO[[ED) (000°TT
SJI9UWI0)SN)) [BIJUIPISIY J0,]
S[[ig 19Ma8 A[13.aeng) Jo uostredwo)

10[0))

» Yuey




Y0 LST$ O W 2S5 nd W Auoyny sjre yo diysumo |,
LLLSTS O W uw nd W (sdiysumo ], ueqeng 7p puepaquin)) Auoypny [edioruny 3mqspen
86'8S1$ 0 g (diysumo ], uuAT) Auoyny Kuno) ysigag
89°091% O 1 WA n/d W Auopny [edmuniy uoidureyinog xaddp
0£791$ O W 08 nvd W Auoyiny [euoIsay J1sexIs
ZaCItE W 1 on W y3noiog uarey [[B{IANYog
00'991$ O I WA n/d W 1SI0YUDY JO YSnoiog
~0T991$ O I 2SS nd W Auoyny 10mMag % 17 weysioy

0T991$ 0O 1 on W Auopny diysumo], 0018000 18-

0¥ L91S$ 0 A (93e[[IA ufoouIT) AJLIOYINY IIMIS BATY PIOJXQ)
PSILIS N ud o AuoyIny ysnoiog S[IASNUIMOS .
06'1LIS$ W- 1 uwx /d W Apoyny [ediorunjyy Aunoy) syong uordureypioN
0S°GL ﬁ% O . A Cowﬁmmﬁ— u@?om Q\SF [1eH 182 Bv bﬁosﬁ.ﬂ.\ .Skwvm BAIY pvumdocﬁd
00°081$ N ud (fae1n a8pLySiy) Auoyny [edorunpy Aunoy [[oyjAnyodsg
STT8IS 0 gd Auoyny 1saouey 1addn
00'+81$ O 1 25 nd W (diysumo], uoj3urysep ) ALoyny Auno) ysigay
$0°981$ O 1 25 nd W Auoymy [edidiungy 1)surupag
L8°881$ O I 25 nd W Auoyny [edorunjy A3[[BA WeRnuy
16°881$ O W 28 nd W (A1) aprsuy) 1ajseoUR JO A1)
00°S61$ W I 02S /d W Auoymy Jamag ysnoiog A3[prex
LY"80TS W 1T 0OS nd W Auoyny 1sje A\ Iy SUIpeay
00°01T$ N R El (padung 23pLysiy) Auoyny [ediuniy Auno) [[{Anyog
00°01Z$ N A4 (ySnoxog uopion) Auoyny [edromuniy Auno)) [[Anyog

——_m— hubrvw m ¥ m N ﬁ E@um%m ..O.gaw hc—ao

%—hwtﬁﬂo u.:-uuﬂhﬁw Quﬁﬂm um. u—ﬂﬁﬂﬁ

J9)1en() 194 suoj[es) 000zl
SI9WI0)SN)) [BIIUIPISIY 10
S[[Ig 19M3§ ALId1aen() Jo uostedwo))

9 Jo 7 93eq



9 JO ¢ a8eq

8 TE1S O W WA n/d W ySnoiog Aof 1UNOJA]
ISPELS O W WA /4 W Auoyiny [ediorunjAl S[[IASISWI A\
9¢'GETS O 1 OS Vd W >1poomauulp/ssundg pues/siySioy S1aqropiaH) Auoyny Auno) ysye]
99°CE1S 0 I OS n/d W y3noiog depsue
. 9€9¢1$ 0. W WA n/d W o ySnoiog Singseng
T 9I'LETS O 1 WN /4 W Auoyiny 1mag uHiSune|s Jo ySnoog
- 0S°LETS .V T ., . AuoyIny Iomag I191SEOUR UBQINQNS
. 9LEIS . 0 T WN /d W | - - ySnolog woA[Rl
L 00°8E1$ 0. T WN VA W . 3gsSimIQ Jo ySnotog
00°071$ 0O £ |  Kuoyny [edouny A1owoSuoN-spIag
eeovIs. 0 dqd (1 010s1q) AoyINY I10Mag 79 101 | dIysumo [, umoy[Iy
S OLOVIS O 1 WA d W % (1011 Jomag s[[ey) Auoypny fediotuny I[[TASLLIOIN-
05 €t 1§ S0 W WA 04 W T ~ Quoyiny edounpy Singsnen
- 00°SPI$ 0O . qd Auoyny diysumo], pIoJ[Es 1Mo
ETSYIS O 1 uwA n/d W _ ysnolog umoiswepy
- 000518 0 : A i . Auoyiny diysumo] 1oAoueH maN
00°0ST$ O 1 WA nd W B ysnoiog IoAUd(]
89°1C1$ W T OS /d W Auoyny ysnoiog pIoj[oL
I8'IS1S$ O W WA /d W J[IASIDUIIA JO ySnoiog oy Jo Auoyiny rediorunjy
LESSIS N [ WAN N/d W 19159Y)) 1S9\ JO ysnoiog
6L°SSIS W T D08 f/d W Aoyiny Iomag 79 Jajep Ajuno)) syong
78°SSIS O I wAN /4 W Auoyiny redidrunp uior AJunoy) syong UMOIMIN
00°9S1$ 0 A Auoyny digsumo] 9A0I3SROJ 19MO0
Y 12oMmag S ¥ € I WI)SAS JIMIS
%—h@tﬂﬂ—o 2INPNALS )8y

19)1EN() 124 suoqes 000°CI
SI2WOISN)) [BIJUIPISNY 101
S[IIg 199§ Ap1a3aen() yo uosriedwo))

100D

» quey




00°011$ 0 dd drysumo | uredygm
00°011$ 0 dd diysumo, uooneg xaddn
89°011$ W T WA /4 W uo0)seq Jo A1)
€OIIIS RE| diysumo, [o1sug
9¢TII$ . - O 1 WA n/d W Auoyny [eddrunyy S[[IASLLIO
CPTELLS O W 028 nd W (Kuno) syjong) ALOYINY JOMIS 79 1918 A dIysumo ], dormre gy
00H11$ 0 I | ‘ ) OBbﬂQ..SBQm VSV KII0yINY 10M3 BOIY 101SLOURT
LO9TIS O, I- WA 4 W (Aumo) 1seoueT) Auioyny [edioruniy digsumo, yormIep
L SULILS 0 A4 (waoysouny) Auoyny [edidrunyy Singsnan
06°L1LS O 1 "uwAN /d W arenbg pouuay Jo ySnozog
vr8IlS 0 1 0SS vd W Auoyny y3noiog umosnog
- Y6°611F - VS _ b Auoyiny diysumo] ysiewaiygp
0070218 0 dd diysumo | yoooeay 1addn
00°0T1$ O I WA (/d-W Auoyiny ysnoiog o[[iakireng)
- T60T1$ -0 1 OS nd W . Auoyny [eddrungy Iaisurue g\
TLYTTIS 0 1 28 vd W Auoyny Jomag [edomungy digsumo [, Axowoduoy
TLITIS O 1 025 nd W ZIn1 Jo ysnotog
LSELIS W W 0§ n/d W ySnoiog ererydy
0S°LTIS 0 a4 ALoyIny 1oMag BTy I[[IASPOJ 191810
05°LT1S O I 28 nd W IOMOS QOUAIMET 1§
6S°LTIS O W 08 vd W Auoyny 95emag utof drysumo ], Urepg maN-Juojey)
TI8TIS O I 2SS nd W uoiuiqy jo drysumoy,
PO IELS W T 2SS nvd W 3uudg Sunyuig O ysSnolog
[I'g 1oMmag S v € T 1 WIISAS 19MIS
Aja931end) 2IN)INaS ey

930 ¢ 38ed

19)1EN() 194 suo[eD 000CI
SI9UI0)SN)) [BIIUIPISIY 10,]
S[[ig 1oM3§ Aj133aen() Jo uosredwo))

10[0))

¥ quey




SYo9ls

oAy

SE9YS 0 ad (Z winsiq) Auoyny Jomag 29 J0jep diysumo ], umolf[iH
T0°€S$ VvV I WA Nd W UMOIUBUR[ JO ySnolog
“PE8SS O W 28 nd W drysumo], yred souaimer] .
0T LS O I 28 nd W (AnD apisup) wisyayrag Jo A1)
9€°SLS O 1 0SS i W L [Iryro0T “da 1 Sxoquasto g ‘dm I, progiiy Joddn) Aoy Aunogy ys1ya]
¥8°9L$ O 1. 0SS I W (K10 sp1sINQ) waya[yleg Jo A1
T9°6L$ O I 25 i W (uoIsIALg UMOUR]TY) Auony Auno) ySiys]
STH8$ ‘W N DS vd W Auoyiny 1sep [edIdIuny] UMOISLLION
L8788 LN T WA /W Auoyiny 10mag 79 101\ YSINgsHId
00°58$ 0 o « Aoy 1mag 25104 A[[eA
L0'88$ O W OS nd W " (KuD apisinQ) 1arseoue] Jo A1)
LO'68$ O 1 WA n/d W ySnoiog Uaxo0yoysuoy) 1so
€E16$ -0 1 WA /d W ?ss@ o[ oloqieH-puelaIoA Joddn
T6'56% . W I 25 nd W wountedaq Ja1e  erydiapeyiyg
00°96% 0O M4 Auoyiny Iamag diysumo ] 99UIPIA0L] JoMO]
0€¥01$ 0 qd Auoyiny [edroruny S[[iAdwny
L¥'901$ 0 qd Auoymy [ediotungy diysumo ] plarjreH
T$901$ 0 a4 (€ 101s1Q) ALoYINY 10MaG 79 101E A\ dIysumo], umol[IH
759018 0 a4 (1 101181() AL0yIny 1M 29 Ja1e p dIysumo ], umol[IH
05°8018$ O I 0S8 nd W Auoyiny ua)o0yoysuo) Jo ysnoiog
656018 O 1 WA nd W drysumo ], UOILLION 1S3
g 1mag S ¥ € T I WISAS 193G

Aj191aeNnQ) 2INJONIIS IBY

9 JO G a3eq

19)aEn() 124 suofen 000‘CI
SIIWO0)SN)) [BIIUIPISIY J0,]
S[Ig 1998 Af193aen() Jo uostredwo))

10[0D)

¥ quey




"GZ0T Y2IeIA JO Sse sajel paysignd uo paseq Sunnsuo)) DURI[[Y 2U0ISAY £q pajidwo)

Alrenuuy = v “A[fenuuy = y§ ‘Apauend) = O “A[QIUoN = A - Aouanbaij Sulig ¢
Yool arey 9[SuIS = [ ‘syoo[g ey o[dnnA = N - 2dA ], a8rey) a8es) ¥
93rey)) IAIG = DS “93Iey) wnwIUl = Ul - 2dA ], a51ey) paxi] ¢
A[uQ a5rey) a3es) = Q) “951ey)) 258s() / 95IRYD) PaXI] = )/ - 2dA T JuI[[Ig paIA T
a1ey 18] = Y ‘PRI = A - POYIRJA SuISrey) |
SeIHNAS 318y

g 19m28 S ¥ € T 1 WI)SAS JOMIS

10[0D)
Aj1931en) 2IN)IN1)S ey

¥ yuey

J9)ren() 124 suofen 000‘CI
SJ9WO0ISN)) [ERUIPISIY J0,]
S[[ig 19Mag A13rren() Jo uosLiedwmo)

930 9 95eq



WISAG JIMIG

ATTAQAEVA

/

JOVIIAV NVIN

§e0T/T1/9

(10rend) Jod SuO[[eD (00T Suls/))
SIUWI0)SN)) [BNUIPISIY JO

S[ItY 19M9S A[1d3aen() Jo uosrredwo))

0008

00°001$

00°00Z$

00°00¢$

00°00%$

00°005$

00°009%

| 1fREZIGINFARCIRL T ¥



Executive Summary

BiC

—1sh

Environmental Services Inc.

December 2025

RCSTP Monthly Operations Report

The Ridley Creek sewage treatment plant outfall 001 met all effluent limitations regarding water
quality for November 2025. All supplemental reports were submitted for October 2025. Caustic
usage increased to 59.09 gallons per day from 55.52 gallons per day last month. Aluminum sulfate
solution volumes daily average decreased to 70.40 gallons per day from 69.10 gallons per day.
No significant mechanical or operational issues were observed during the SBR treatment process.
Sludge dewatering did not encounter any significant mechanical or operational issues. There were

no odor complaints during the month.

Tables

CERTIFIED LAB RESULTS- FINAL EFFLUENT November 2025

FLOW Ammoniaas N [CBOD Total Phosphorus Total Suspended SolidgFecal Coliform
Permit Limit (Weekly Average) [Gallons 2.5mglL 15maglL 0.5mg/L 15mg/L 200 coliforms/100mL
DATE Final EFF/Applebrook
11/4/2025(247,000/33,789 <0.10 <2.0 0.14 5.2
11/11/2025|265,000/38,346 0.34 <2.0 0.17 6.2 <1

CERTIFIED LAB RESULTS- FINAL EFFLUENT November 2025 Non-Report tests

FLOW NO2-NO3 (mg/L)[TKN (mg/L) |TN (mg/L
DATE Final EFF/Applebrook
11/4/2025|247,000/33,789 4.34. 0.96 53
11/11/2025]265,000/38,946 3.8 . 1.41 b, 22
CERTIFIED LAB RESULTS- INFLUENT November 2025
FLOW Ammonia as N|BOD CBOD |[TKN Total Phosphorus | Total Suspended Solids
DATE
11/4/2025 266,100 38.2 234 168 47.6 5.3 110
11/11/0254 313,340 37.9 204 199 49.6 2.26 188

TKN = Total Kleidahl Nitrogen

TN= Total Nitrogen
NO2-NO3= Nitrogen, Nitrate-Nitrite




The Tables above show the certified lab results from samples collected once a week by Suburban
Testing Labs as required by our DEP permit. The influent samples are collected by a composite
sampler located at the doghouse manhole where the influent entets the plant. The final effluent
data is from a combination of a composite sampling and grab sampllng, both performed at the
end of the UV channel weirs. We remained well below all of the weekly average discharge limits
for the month of November.

PA DEP
Nothing to report

Pennoni Associates
Nothing to report
Significant Rainfall

During November, there were nine (8) days where precipitation occured. There was 1 day where
rain accumulation was greater than 0.50".

11/26 0.627
Total rainfall for November was 2.26 inches

*dates shown are the dates that the rain gauge was observed, not necessarily the day the rain
occurred

Page 2 of 4



Chemical Data

Co o ‘November 2025 g SRR
Chemical . Daily Average_ Co To_t_al Monthly
Caustic Soda. gal 59.00 1772.55
Aluminum Sulfate solution, gal 70.40 2111.91
Sludge Dewatering, gal* 14,499 347,987

*24 days of sludge dewatering

There was a decrease of 119,344 gallons of siudge dewatering during the month of November
compared to October.

Minor Preventative Maintenance

Flushed chemical feed lines to the SBRs.
Cleaned final effluent weir trough daily.
Skimmed surface of disc filters daily
Drained and cleaned disc filters bi-weekly.

Cleaned buildings and laboratory.

Major Repairs or Upgrades

Nothing to report
Upcoming Repairs or Upgrades

Nothing to report

Page3of4



Flow Data

- ‘November 2025 . S
Flow Meter Location Total Volume for Average Daily Daily Maximum
Month, MG Flow, gpd Flow, gpd
Influent Wastewater fo 9279 309 290 437 400
Screening Building ' ' '
Influent "S"g;fwater to 11.432 381,078 530,336
internal Recycle 2.154 71,788 166,352
Treated Effluent to Disc
Eilters 11.031 367,693 488,704
Final Effluent Discharge 7 991 264,000 360,000
Applebrook Golf Course 1.099 36,644 50,500

The plant hydraulic design loading is 745,000 gpd.

There were no high flow events during the month of November 2025

Page 4 of 4




D OO0 =3 N Ln P LD b —

Draft
EAST GOSHEN TOWNSHIP MUNICIPAL AUTHORITY
MEETING MINUTES
November 10, 2025

The East Goshen Township Municipal Authority held their regular meeting on Monday,
November 10, 2025 at 7:00 pm. at the Township Building.

Members in attendance are indicated in BOLD:

Walter Wujeik, Chairman

Kevin Cummings — Vice Chairman

Sean Ellsworth

John Stipe

Dana Pizarro

Alsg in attendance were:

Mark Miller (Director of Public Works),
Mike Ellis (Pennoni).

Cody Bright (Supervisor)

Dave Ware (Finance Director),

Patrick McKenna (Attorney)

Theodore Speedy (Attorney)

Stacey Fuller (Attorney)

COMMON ACRONYMS:

ATS — Automatic Transfer Switch

BFES — Big Fish Environmental Services MA- Municipal Authority

BOS — Board of Supervisors NPDES — National Poilutant Discharge Elimination System
CB — Conservancy Board PC — Planning Commission

DEP — Department of Environmental Protection PM — Prevention Maintenance

EPA — Environmental protection Agency PR — Park & Recreation Board

HC — Historical Commission RCSTP — Ridley Creek Sewer Treatment Plant
1& [ — Inflow & Infiltration SBR — Sequencing Batch Reactor

LCSTP — Lockwood Chase Sewer Treatment Plamt 88O — Sanitary System Overflow

PWD — Public Works Department WAS — Waste Activated Sludge

Call to Order & Pledge of Allegiance

Walter called the meeting to order at 7:00 pm and led those present in the Pledge of Allegiance.
Walter asked for a moment of silence for our troops and for Veterans Day.

Walter asked if anyone would be recording the meeting. There was no response.

Chairman’s Report/Other Members Report

1. A monthly update was received from Mike Moffa, Director of Wastewater for West Goshen
Township.

2. The Meeting Schedule for 2026 was provided by Mark and discussed.

MA 11-10-25 draft l



OO0 - O h e Lo D

(LIRS U BRUS BT B UL B UL TR I I LG B N I R N T N e T N T A B T e o Sy Sy ST,
o B W) = OO0 NI B W e O 00 I ON A R LR D

37

38
39
40
41

42
43
44
45

Liaison Reports

1. Board of Supervisors — Cody reported that their next meeting is Nov. 18" and they are going to
interview for the Police Chief..

2. Conservancy Board — Walter mentioned that their meeting is this week and they will be discussing
possible tree plantings..

SEWER REPORTS
1. Director of Public Works, Mark Miller’s report for November 10, 2025.

Monthly Flows — The average daily flow to West Goshen was 521,055 gallons per day.

Monthly Rainfall - 3.85"

Meters: Read on a daily basis.

C.C.Collection
+ Pump stations were visited on a daily basis with no problems to report.

Ridley Creek Collection:
» Pump stations were visited on a daily basis with no problems to report.
* 540 Beaumont Circle

° On Wednesday night, 11/5/25, we were notified of a sewer problem at 540 Beaumont Cir. I
stopped out Thursday morning, 11/6/25, to meet the property owner and explained that he was
responsible if the problem was outside of the township right-of-way. The plumber was onsite and
televised the lateral to locate the problem, which ended up being in the middle of the yard.

Ridley Creek Plant:
+ No problems to report.

Alarms: 4
PA One Calls; 160

Lateral Repairs/Caps: 0

2. Pennoni Engineer’s Report dated Qctober 16, 2025

Ridley Creek Sewage Treatment Plant (RCSTP)

* Surge Suppression Inventory - Our Electrical Engineer met on-site with Lenni Electric and
the RCSTP operator to walkthrough the current electrical systems on September 18. A surge
suppression inventory report identifying the protected downstream equipment is currently
being prepared.

e SBR Tank Inspections — We previously performed a visual structural and condition
inspection of SBR Tank #1 on June 26 and submitted a dratt inspection report. A visual
structural and condition assessment of SBR Tank #2 was conducted on October 24. An
inspection report for SBR Tank #2 is currently being prepared.

MA [1-10-25 draft 2



O~ OV B WD

11
12
13

14

15
16
17
18
19
20
2]
22
23

24
25
26
27

28

29
30
31

32

33
34
35
36
37

38
39

J.P. Smith (contractor) performed a site visit on September 10 to assess the proposed repairs
of SBR #1, They provided a cost quote for all the repair work. The cost was higher than
expected and above the public bid threshold. As such, we are currently reaching out to
potential other contractors that can perform the repair work to obtain other opinions on the
cost of the repair work to SBR #1. Pullman (contractor) performed a site visit on October 24
to assess the proposed repairs of SBR #1 and to estimate potential repairs of the other three
SBR tanks. They are currently preparing a cost quote. We will also follow-up with J.P. Smith
to discuss the basis for their costs.

Based on the anticipated costs for the repairs, the work will need to be publicly bid. We
expect the most cost-effective approach will be to inspect the other two tanks over the next
couple months and then conduct one public bid solicitation for repairs to all four tanks in
2026. That approach will be determined with more certainty after we obtain budgetary pricing
from another contractor(s) and inspection of the other tanks.

Sanitary Sewer Pipe Rehab

Supplee Valley Pipe Lining — No updates since our last report. As previously reported, the
contractor, Vortex Services, completed all pipe lining work, but one 370 LF pipe run has
small “bubbles” throughout the liner. The contractor proposed to remove a sample of the
blistered liner with a robotic cutter to evaluate the condition of the underlying resin/felt cured
wall. In follow-up to the August MA meeting, we notified the contractor to proceed with the
evaluation. They responded that they were meeting internally the week of August 26 to